REPORT No.: C123014 PAGE: 1 OF 6

SAMPLE: ATRON SINK

Kitchen sink

**IDENTIFICATION MARKS:** 

MANUFACTURER: ATRON LINEA EUROPA S.L.

REQUESTER: ATRON LINEA EUROPA S.L.

Joies, 5

08108 Moiá (BARCELONA) SPAIN

SAMPLE PROVIDER: ATRON LINEA EUROPA S.L.

INSPECTION: INSPECTION No.:

SAMPLING BY:

DATES: NOV 12<sup>th</sup> 2012 TO NOV 19<sup>th</sup> 2012 REPORT DATE: NOV 20<sup>th</sup> 2012

SAMPLE SIZE: 1 ITEM DATE OF RECEIPT: NOV 7<sup>th</sup> 2012

#### **TESTS CARRIED OUT:**

UNE-EN 965:2006 CONNECTION DIMENSIONS

UNE-EN 13310:2003 Section 5.2 WATER DRAINAGE ✓

UNE-EN 13310:2003 Section 5.3 DRY-HEAT RESISTANCE ✓

UNE-EN 13310:2003 Section 5.4 TEMPERATURE VARIATION RESISTANCE ✓

UNE-EN 13310:2003 Section 5.5 CHEMICAL AND COLOURING AGENTS

**RESISTANCE** ✓

UNE-EN 13310:2003 Section 5.8 LOAD STABILITY

UNE-EN 13310:2003 Section 5.9 OVERFLOW CAPACITY ASSESSMENT

REPORT No.: C123014 PAGE: 2 OF 6

SAMPLE: ATRON SINK

Kitchen sink

REQUESTER: ATRON LINEA EUROPA S.L.

REPORT DATE: NOV 20<sup>th</sup> 2012

## WATER DRAINAGE

UNE-EN 13310:2003 Section 5.2 TEST DATES: NOV 13<sup>th</sup> 2012 - NOV 13<sup>th</sup> 2012

#### **RESULTS**

Volume of water: 1 liter

UNE-EN 13310:2003 Section 4.3 TEST RESULT: SATISFACTORY

REPORT No.: C123014 PAGE: 3 OF 6

SAMPLE: ATRON SINK

Kitchen sink

REQUESTER: ATRON LINEA EUROPA S.L.

REPORT DATE: NOV 20<sup>th</sup> 2012

## **DRY-HEAT RESISTANCE**

UNE-EN 13310:2003 Section 5.3 TEST DATES: NOV 12<sup>th</sup> 2012 - NOV 12<sup>th</sup> 2012

#### **RESULTS**

Sink material: Synthetic

Fluid temperature: 180° C

Application time: 20 minutes

Recorded defects: None

UNE-EN 13310:2003 Section 4.3 TEST RESULT: SATISFACTORY

REPORT No.: C123014 PAGE: 4 OF 6

SAMPLE: ATRON SINK

Kitchen sink

REQUESTER: ATRON LINEA EUROPA S.L.

REPORT DATE: NOV 20<sup>th</sup> 2012

#### TEMPERATURE VARIATION RESISTANCE

UNE-EN 13310:2003 Section 5.4 TEST DATES: NOV 13<sup>th</sup> 2012 - NOV 19<sup>th</sup> 2012

#### **RESULTS**

Sink material: Synthetic

Warm water temperature: 90°C

Cold water temperature: 15°C

Cycles according to standards: 1000

Cycles applied to sample: 1000

UNE-EN 13310:2003 Section 4.5 TEST RESULT: SATISFACTORY

Report No.: C123014 PAGE: 5 OF 6

SAMPLE: ATRON SINK

Kitchen sink

REQUESTER: ATRON LINEA EUROPA S.L.

REPORT DATE: NOV 20<sup>th</sup> 2012

# CHEMICAL AND COLOURING AGENTS RESISTANCE

UNE-EN 13310:2003 Section 5.5 TEST DATES: NOV 12<sup>th</sup> 2012 - NOV 13<sup>th</sup> 2012

## **RESULTS**

Chemical and colouring agents	Changes recorded	Result
Acetic acid 10% v/v	no visible effect	-
Sodium hydroxide 5% m/m	no visible effect	-
Ethanol 70%	no visible effect	-
Sodium hypochlorite 5% active chlorine	no visible effect	-
Methylene blue 1%	no visible effect	-
Sodium chloride 170g/l diluted 50%	no visible effect	-

REPORT No.: C123014 PAGE: 6 OF 6

SAMPLE: ATRON SINK

Kitchen sink

REQUESTER: ATRON LINEA EUROPA S.L.

REPORT DATE: NOV 20th 2012

The present report No.: C123014 includes 6 pages

Castellón, November the 20<sup>th</sup> 2012

#### **Ceramic Technology Institute (ITC)**

# Adoración Muñoz Lázaro

Head of the finished goods lab

This document has been signed digitally using a legal electronic signature. This document is to be considered original provided the electronic signature is not removed due to alterations of its integrity. Any reproduction will be considered a copy.

#### LIABILITY CLAUSES

- Results presented herein refer exclusively to tested materials.
- No liability will be accepted regarding sampling accuracy and representativeness unless sampling was carried out under our supervision. Unless stated otherwise, samples and their references have been freely selected by the requester.
- All rights reserved. The content of this report is protected by law. It can not be published, transformed, reproduced or disseminated publicly, in whole or in part, without the express consent of the Ceramic Technology Institute AICE. Reproduction is exclusively allowed by means of a photographic facsimile in whole, which may be used only for targeted, non massive communication with requester's customers and/or providers, exclusively with information purposes, and stating at all times the authorship of the report by Ceramic Technology Institute AICE.
- The Ceramic Technology Institute AICE can not be held responsible for the use of data or information included in this report that the requester or a third party may make, be it in favour or against trade marks that the requester may have cited when identifying the tested samples.
- The present report is issued exclusively for commercial purposes. It may not be
  used in any judicial or administrative procedure, nor as an expert opinion or
  documentary evidence without the express consent of the Ceramic Technology
  Institute AICE. Consent by ITC-AICE is subject, if required, to the

disbursement by the client, even at an early stage, of the necessary funds to cover the expenses related to the legal defence of this document. ITC-AICE reserves the right to take appropriate legal action in case of breach of this clause.

- The Ceramic Technology Institute AICE may include analyses, comments or any other appraisal deemed appropriate in reports, even when not explicitly requested to do so.
- The Ceramic Technology Institute AICE guarantees confidentiality of the contents included in the present report.